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Package leaflet: Information for the patient 

 
Atenolol/Chloortalidon Sandoz 50/12,5, filmomhulde tabletten 50/12,5 mg 
Atenolol/Chloortalidon Sandoz 100/25, filmomhulde tabletten 100/25 mg 

atenolol, chlortalidone 
  

Read all of this leaflet carefully before you start taking this medicine because it contains 
important information for you. 
 Keep this leaflet. You may need to read it again. 
 If you have any further questions, ask your doctor or pharmacist. 
 This medicine has been prescribed for you only. Do not pass it on to others. It may harm 

them, even if their signs of illness are the same as yours. 
 If you get any side effects, talk to your doctor, or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4.  
 

What is in this leaflet: 
1.  What [Nationally completed name] is and what it is used for 
2.  What you need to know before you take [Nationally completed name] 
3. How to take [Nationally completed name] 
4.  Possible side effects 
5.  How to store [Nationally completed name] 
6.  Content of the pack and other information 
 
1. What [Nationally completed name] is and what it is used for 

[Nationally completed name] is used to treat high blood pressure (hypertension). It contains 
two different medicines called atenolol and chlortalidone.  
 Atenolol belongs to a group of medicines called ‘beta-blockers’. It works by slowing 

down your heartbeat and making it beat with less force. 
 Chlortalidone belongs to a group of medicines called water tablets (diuretics). It works by 

increasing the amount of urine made by your kidneys. 
These medicines work together to lower your blood pressure. 
 
2. What you need to know before you take [Nationally completed name] 

Do not take [Nationally completed name] if: 
 you are allergic to active substances or any of the other ingredients of this medicine (listed 

in section 6). 
 you are allergic to sulphonamide derived drugs (some antibiotics). 
 you have heart failure that has not been treated or is not under control. Signs may include 

shortness of breath and swelling of your ankles 
 you have a very uneven heartbeat (such as sick sinus syndrome or second or third degree 

heart block (you may have a pacemaker)) 
 you have a very slow heartbeat (less than 45 beats a minute) 
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 you have very low blood pressure 
 you have very poor circulation 
 you have cardiogenic shock. This is when your heart does not pump your blood around 

your body well enough. Signs may include confusion, sweating, a fast heartbeat and pale 
skin 

 you have a tumour called “phaeochromocytoma” that is not being treated. This is usually 
near your kidney and can cause high blood pressure 

 you have been told by your doctor that you have higher than normal levels of acid in your 
blood (metabolic acidosis) 

 you are pregnant or breast-feeding 
 you have a serious kidney problem  
 you have severe asthma. 
Do not take [Nationally completed name] if any of the above apply to you. If you are not sure, 
talk to your doctor or pharmacist before taking this medicine. 

Warnings and precautions 
Talk to your doctor or pharmacist before taking [Nationally completed name] if: 
 you have breathing problems such as wheezing 
 you get allergic reactions such as to insect stings 
 you have a high level of uric acid in your blood, which can cause gout 
 you have a type of chest pain called “Prinzmetal’s angina” 
 you have poor blood circulation  
 you have a slow heartbeat (50 to 55 beats a minute) 
 you have heart failure that is under control 
 you have first degree heart block (signals from the heart`s upper to the lower chambers 

are slowed) 
 you have diabetes. [Nationally completed name] may change how you feel when you 

have low blood sugar. You may feel your heart beating faster.  
 you have thyroid problems such as “thyrotoxicosis”. [Nationally completed name] may 

hide the symptoms of “thyrotoxicosis” such as a fast heartbeat, tremor or excessive 
sweating. 

 you have a tumour called “phaeochromocytoma” that is being treated 
 you have liver problems 
 you have a condition which is associated with low potassium levels in your blood such as 

potassium low diet, gastrointestinal diseases, old age or use of laxatives (see also “Taking 
other medicines”). 

 if you experience a decrease in vision or eye pain. These could be symptoms of fluid 
accumulation in the vascular layer of the eye (choroidal effusion) or an increase of 
pressure in your eye and can happen within hours to a week of taking [Nationally 
completed name]. This can lead to permanent vision loss, if not treated. If you earlier 
have had a penicillin or sulphonamide allergy, you can be at higher risk of developing 
this. 

Operations 
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Tell your doctor or medical staff that you are taking [Nationally completed name] if you are 
going to have an operation. This is because you may get low blood pressure (hypotension) if 
you are given certain anaesthetics while you are taking this medicine. 
 

Other medicines and [Nationally completed name] 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 
medicines. This includes medicines that you buy without a prescription such as herbal 
medicines. This is because [Nationally completed name] can affect the way some other 
medicines work. Also some other medicines can affect the way [Nationally completed name] 
works. 

Do not take this medicine and tell your doctor or pharmacist if: 
 you have had verapamil or diltiazem as an injection into your veins in the last 48 hours 
Do not take [Nationally completed name] and tell your doctor or pharmacist if any of the 
above applies to you. If you are not sure, check with your doctor or pharmacist before taking 
this medicine. 

Tell your doctor or pharmacist if you are taking any of the following medicines: 
 clonidine - for high blood pressure or migraine. Do not stop taking clonidine unless your 

doctor tells you to. If you have to stop taking clonidine, your doctor will give you careful 
instructions on how to do so 

 verapamil, diltiazem and nifedipine - for high blood pressure or chest pain (also see ‘Do 
not take this medicine’ above) 

 disopyramide, amiodarone and some other drugs for uneven heartbeat 
 digoxin - for heart problems 
 adrenaline and noradrenaline - medicines that stimulate the heart 
 ibuprofen, indometacin and some other drugs for pain and swelling 
 lithium - for mental health problems 
 baclofen – for muscle cramps  
 Some Eye drops for glaucoma containing e.g.betaxolol, carteolol, levobunolol and 

timolol.  
 narcotics (see also Section 2 “Take special care with [Nationally completed name] - 

Operations”) 
 laxatives – for constipation 
 
If any of the above apply to you (or you are not sure), talk to your doctor or pharmacist before 
taking this medicine. 

Pregnancy and breast-feeding 
 Do not take [Nationally completed name] if you are pregnant. 
 Do not take [Nationally completed name] if you are breast-feeding. 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 
your doctor or pharmacist for advice before taking this medicine.  

Driving and using machines 
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 [Nationally completed name] is not likely to affect you being able to drive or use any 
tools or machines.  

 However, it is best to wait to see how your medicine affects you before trying these 
activities. 

 If you feel dizzy or tired when taking this medicine, do not drive or use any tools 
or machines. 

 
[Nationally completed name] contains sodium 
This medicine contains less than 1 mmol sodium (23 mg) per film-coated tablet, that is to say 
essentially ‘sodium-free’. 
 
 
3. How to take [Nationally completed name] 

Always take [Nationally completed name] exactly as your doctor has told you. You should 
check with your doctor or pharmacist if you are not sure.  
 Your doctor will tell you how many tablets to take each day and when to take them. 
 Read the label on the carton to remind you what the doctor said. 
 Try to take your tablets at the same time each day. 
 Swallow the tablets whole with a drink of water. 
Adults 
The usual dose for an adult is one tablet each day. 

Children and adolescents (< 18 years) 
[Nationally completed name] must not be given to children. 

People with kidney problems 
[Nationally completed name] must not be given to patients with serious kidney problems (see 
also section 2 “Do not take”). 

Elderly 
If you are an elderly person, your doctor may decide to give you a lower dose of [Nationally 
completed name]. 
 
If you take more [Nationally completed name] than you should 
 If you take more [Nationally completed name] than you should, talk to a doctor or go to a 

hospital straight away.  
 Take the medicine pack with you so that the doctor knows what you have taken. 
 You may get a slow heart beat, feel dizzy due to low blood pressure and have difficulty 

breathing. Your heart may also have trouble suppling blood to the rest of your body 
(acute heart failure). 

If you forget to take [Nationally completed name] 
 If you forget to take a dose, take it as soon as you remember.  
 However, if it is almost time for the next dose, skip the missed dose.  
 Do not take a double dose to make up for a forgotten dose. 
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If you stop taking [Nationally completed name] 
Do not stop taking [Nationally completed name] without talking to your doctor. The doctor 
may need to slowly lower the dose. 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 
 
4. Possible side effects 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 
Stop taking [Nationally completed name] and see a doctor or go to hospital straight 
away, if you notice any of the following serious side effects: 

Rare (may affect up to 1 in 1,000 people) 
 an abnormal heart beat, feeling dizzy, tired or fainting. These could be signs of heart 

block 
 shortness of breath or having swollen ankles. These could be signs of heart failure or 

your heart failure getting worse 
 breathing problems such as wheezing. These could be signs of your asthma getting worse 
 severe pain in the abdomen and back caused by pancreas inflammation 
 low level of white blood cells. This may cause fever, sore throat or mouth ulcers due to 

infections. 

Frequency not known: 
 swelling of your face or throat, difficulty in breathing or feeling dizzy. These may be 

signs of a serious allergic reaction. 
Stop taking [Nationally completed name] and see a doctor or go to hospital straight away, if 
you notice any of the side effects above.  

Other side effects include: 
Common (may affect up to 1 in 10 people) 
 cold or poor blood circulation in your hands and feet  
 your pulse rate may become slower. This is normal, but if you are worried tell your 

doctor about it 
 gastrointestinal problems 
 feeling sick 
 feeling tired 
 high level of uric acid in your blood 
 low levels of sodium in your blood, which may cause weakness, being sick and cramps  
 low levels of potassium in your blood 
 problems in your glucose metabolism. 

Uncommon (may affect up to 1 in 100 people) 
 problems sleeping 
 high levels of an enzyme called “transaminase” (shown by blood tests). 

Rare (may affect up to 1 in 1,000 people) 
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 feeling numb or spasms in your fingers which is followed by warmth and pain 
(“Raynaud’s Disease”) 

 tingling or pins and needles of your hands and feet 
 poor circulation (“Claudicatio intermittens”) that may get worse when you first start 

taking this medicine 
 fall in blood pressure on standing up which may cause dizziness, light-headedness or 

fainting 
 headache 
 feeling dizzy 
 feeling confused 
 nightmares 
 changes in personality (psychoses) or seeing or hearing things that are not there 

(hallucinations) 
 mood change 
 dry mouth 
 thinning of your hair 
 dry eyes 
 skin rash 
 dry scaly skin (psoriasis) that may get worse when you start to take your medicine 
 problems with your eye-sight 
 bruising more easily or purple marks on your skin 
 unable to get an erection in men (impotence) 
 yellowing of your skin or the whites of your eyes (jaundice) 
 blood problems such as changes to your blood cells. Your doctor may take blood samples 

every so often to check whether Atenolol/Chlortalidone Sandoz has had any effect on 
your blood. 

Frequency not known (frequency cannot be estimated from the available data): 
 constipation 
 allergic (hypersensitivity) reactions such as itchy rash.  
 lupus-like syndrome (a disease where the immune system produces antibodies that 

attacks mainly skin and joints) 
 decrease in vision or pain in your eyes due to high pressure (possible signs of fluid 

accumulation in the vascular layer of the eye (choroidal effusion) or acute angle-closure 
glaucoma) 

 
Reporting of side effects  
If you get any side effects, talk to your doctor or, pharmacist. This includes any possible side 
effects not listed in this leaflet.  
You can also report side effects directly via the national reporting system listed in Appendix 
V*. By reporting side effects you can help provide more information on the safety of this 
medicine. 
 



Sandoz B.V. Page 7/8

Atenolol/chloortalidon Sandoz 50/12,5, 100/25, filmomhulde tabletten 50/12,5 
mg, 100/25 mg  
RVG 15842-15843  

V12

1.3.1.3 Bijsluiter Mei 2020
 

5. How to store [Nationally completed name] 

Keep this medicine out of the sight and reach of children.  

Do not use [Nationally completed name] after the expiry date which is stated on the carton 
and blister after ‘EXP’. The expiry date refers to the last day of that month. 

Store below 25ºC. 
Do not throw away any medicines via wastewater or household waste. Ask your pharmacist 
how to throw away medicines you no longer use. These measures will help protect the 
environment. 
 
6. Contents of the pack and other information 

What [Nationally completed name] contains 
- The active substances are atenolol and chlortalidone.  

Each film-coated tablet contains 50 mg atenolol and 12.5 mg chlortalidone. 
Each film-coated tablet contains 100 mg atenolol and 25 mg chlortalidone. 

- The other ingredients are: 
Magnesium carbonate, maize starch, gelatine, sodium lauryl sulphate, magnesium 
stearate, hydroxypropylmethylcellulose, macrogol 6000, talc, titanium dioxide (E171). 

What [Nationally completed name] looks like and contents of the pack 
50/12.5 mg film-coated tablets: 
White round film-coated tablets with the inscription A50 C12.5 
100/25 mg film-coated tablets: 
White round film-coated tablets with the inscription A100 C25 

The film-coated tablets are packed in PVC/Aluminium blisters and inserted in a carton. 

Pack sizes: 

Blister: 14, 20, 28, 30, 50, 56 and 98 tablets (10 or 14 tablets per blister depending on the total 
pack size). 

Not all pack sizes may be marketed. 

 
Houder van de vergunning voor het in de handel brengen en fabrikant 
 
Houder van de vergunning voor het in de handel brengen 
Sandoz B.V., Veluwezoom 22, 1327 AH Almere, Nederland 
  
Fabrikanten 
Sandoz B.V. 
Veluwezoom 22  
1327 AH Almere  
Nederland 
 
In het register ingeschreven onder:  
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• Atenolol/Chloortalidon Sandoz 50/12,5, filmomhulde tabletten 50/12,5 mg - ingeschreven 
onder RVG 15842  

• Atenolol/Chloortalidon Sandoz 100/25, filmomhulde tabletten 100/25 mg - ingeschreven 
onder RVG 15843 

 
Dit geneesmiddel is geregistreerd in lidstaten van de EEA onder de volgende namen:  
België:  Atenolol/Chloortalidon Sandoz 100/25 mg filmomhulde tabletten 
Nederland: Atenolol/Chloortalidon Sandoz 50/12,5, mg tabletten 50/12,5 mg 

Atenolol/Chloortalidon Sandoz 100/25, mg tabletten 100/25 mg 
 

Deze bijsluiter is voor het laatst goedgekeurd in maart 2021 


